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委托单位
Consignor

东莞欧达家具有限公司
ARREDAMENTI COMPANY LIMITED

委托单位地址
Consignor address

东莞市大岭山镇连环路 21 号
NO. 21 LIAN HUAN ROAD, DA LING SHAN TOWN, DONG GUAN CITY, GUANG DONG 
PROVINCE

客供样品描述
Sample Description by Client

素牛皮

(产品规格：VL002-14;
货号或批号：20240507)
VEGAN LEATHER
(SPEC.:VL002-14;
PRODUCT OR LOT NO.:20240507)

样品数量
No. of Sample (A)1

以上样品以及客户信息由客户提供及确认。
The above sample(s)/ client information was/ were submitted and identified on behalf of the client as.
样品状态描述
Sample status

正常
Normal condition

检验类别/样品来源
Test Type/Sample Submitted by

委托检验/客户寄样
Entrusted Test/Sample Sent by Client

样品送达日期
Sample Receiving Date 2024-05-21

检测周期
Testing Period 2024-05-21 - 2024-05-24

检测依据
Document Accordance

详见检测结果页
Details please see test result page

判定依据
Judgement Accordance

客户要求
Client’s Requirement

检测结论
Test Conclusion

本报告仅提供实测数据和单项判定， 详见检测结果/汇总页，检测结果仅适用于收到的样品

。
The report only give the test result and Individual Judgment, detail please see follow 
page, the results only apply to the sample(s) as received.



检测报告 Test Report SL92419293148201TX 日期 Date:2024 年 05 月 24 日   页码 Page 2 of 4

检测项目
Test Items

A 备注
Remark

耐摩擦色牢度
Colour Fastness To Rubbing

符合
Pass

断裂强力和断裂伸长率
Tensile Strength and Elongation

符合
Pass

通标标准技术服务有限公司广州分公司
 

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
 

批准人签署 Approved by:
 

     
    

    
     

梁玉文（批准签署人）
Wendy liang (Approved Signatory)
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检测结果及评判
Test Results and Judgment

测试项目 / Test items
检测项目及测试方法

TestItem & Test method
判定

Judgment
样品

Sample
单位
Unit

技术要求
Requirement

测试结果
Test Result

级
Grade

≥4-5 干摩擦沾色 Dry 
Staining

4-5耐摩擦色牢度
Colour Fastness To Rubbing
GB/T 3920-2008

符合
PASS

A

级
Grade

≥4-5 湿摩擦沾色 Wet 
Staining

4-5

N ≥200 经向断裂强力 Warp 
Tensile Strength

600

% ≥15 经向断裂伸长率 Warp 
Elongation at 

Maximum Force

63.5

N ≥100 纬向断裂强力 Weft 
Tensile Strength

830

断裂强力和断裂伸长率
Tensile Strength and Elongation
GB/T 3923.1-2013

符合
PASS

A

% ≥20 纬向断裂伸长率 Weft 
Elongation at 

Maximum Force

61.5
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样品照片
Sample Photo

除非另有说明，参照 ILAC-G8:09/2019，使用简单接受（w=0）的二元判定规则进行符合性判定。
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple 
Acceptance Rule (w=0) stated in ILAC-G8:09/2019.
本检测报告仅用于客户科研、教学、内部质量控制、产品研发等目的，仅供内部参考。
The test report shall only be used for client scientific research, teaching, internal quality control, product research 
and development, ect… and just for client internal reference.

中英文版本如有歧异，概以中文版本为准。
If there is any inconsistency between English and Chinese versions, the Chinese version shall prevail.

**报告结束**
**End of Report**
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